



Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 1 of 17

Applicant: Zhejiang Yicheng Toys Co., Ltd.

Address: 2# XingWang Road, Yunhe County, Zhejiang Province, China

The following sample(s) and information were submitted and identified by the applicant

Sample Name: Play house toy
XNO Report Number: XNO250425221BX2-1
Model No.: KABI-0195
Sub-Model No: KABI-0194, KABI-0197, KABI-0189, KABI-0196, JQ1053, YY019, YY018, KABI-0145, KABI-0156, KABI-0157, KABI-0158, KABI-0159, KABI-0160
Labeled Age Grading: Over 3 years old
Tested Age Grading: Over 3 years old
Age Group Assessed As per Age Guideline: Over 3 years old
Manufacturer: Zhejiang Yicheng Toys Co., Ltd.
Manufacturer Address: 2# XingWang Road, Yunhe County, Zhejiang Province, China
Manufacturer Date: 01/04/2025
Sample Received Date: Apr 25, 2025
Sample Tested Date: Apr 25, 2025 to Apr 29, 2025
Test Requested: Test as requested by client
Test Method: Please refer to next page(s)
Test Results: Please refer to next page(s)

Authorized signature

Kyle Kuang

Assistant manager

Approved Signatory

Guangzhou Supreme Technology & Testing Service Co., Ltd.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 2 of 17

Summary of test result(s):

Test Requested		Conclusion
A	Title 16, Code of Federal Regulations, Chapter II – Consumer Products Safety Commission of U.S.A	--
	1. 16 CFR 1500.48 Sharp Point	PASS
	2. 16 CFR 1500.49 Sharp Edge	PASS
	3. 16 CFR 1500.50 Simulating Use and Abuse of Toys	PASS
	4. 16 CFR 1501 Small Parts	N.A.
	5. 16 CFR 1500.44 Flammability of Solids	PASS
	6. 16 CFR 1610 Flammability Test of Clothing Textiles	SEE RESULT(S)
	7. 16 CFR 1303, Total Lead in Paints and Surface Coatings	PASS
	8. 16 CFR 1307 Determination of Phthalates	PASS
B	ASTM F963-23 Standard Consumer Safety Specification for Toy Safety:	--
	1. Physical & Mechanical Tests	PASS
	2. Flammability Section 4.2	SEE RESULT(S)
	3. Total Lead in Substrate Materials Section 4.3.5.2(2)(a)	PASS
	4. Soluble Heavy Metals Content in Substrate Materials Section 4.3.5.2(2)(b)	PASS
	5. Total Lead in Paints and Surface Coatings Section 4.3.5.1(1)	PASS
	6. Soluble Heavy Metals Content in Paints and Surface Coatings Section 4.3.5.1(2)	PASS
	7. Phthalates Content Section 4.3.8	PASS
C	Consumer Product Safety Improvement Act of 2008 (CPSIA)	--
	1. CPSIA Sec.101.(a) Total Lead in Substrate Materials	PASS
	2. CPSIA Sec.101.(f) Total Lead in Paints and Surface Coatings	PASS
	3. CPSIA Sec.106 Soluble Heavy Metals Content in Paints and Surface Coatings	PASS
	4. CPSIA Sec.108 Determination of Phthalates	PASS
	5. CPSIA Sec.103/CPSA Section 14(a) (5) (15 U.S. Code § 2063(a)(5)) Tracking Labels for Children's Products	SEE RESULT(S)
D	Children's Safe Products Act (CSPA)(As requested by client)	--
	CSPA, RCW 70.240.020 Determination of Total Cadmium	PASS
	CSPA, RCW 70.240.020 Determination of Phthalates	PASS

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurral to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 3 of 17

Test Result(s):

A. Title 16, Code of Federal Regulations, Chapter II – Consumer Products Safety Commission of U.S.A

<u>Clause</u>		<u>Description</u>	<u>Result</u>
1	16 CFR 1500.48	Technical requirements for determining a sharp point in toys and other articles intended for use by children under 8 years of age.	PASS
2	16 CFR 1500.49	Technical requirements for determining a sharp metal or glass edge in toys and other articles intended for use by children under 8 years of age.	PASS
3	16 CFR 1500.50	Normal use testing	PASS
		Abuse testing	
	(Sec.1500.53b)	Impact Test	PASS
	(Sec.1500.53c)	Bite Test	N.A.
	(Sec.1500.53d)	Flexure Test	N.A.
	(Sec.1500.53e)	Torque Test	PASS
	(Sec.1500.53f)	Tension Test	PASS
	(Sec.1500.53g)	Compression Test	PASS
4	16 CFR 1501	Identifying toys and other articles intended for use by Children under 3 years of age which present choking aspiration, or ingestion hazards because of small parts.	N.A.

Note:

1. 16 CFR 1500.51 for 18 months of age or less
2. 16 CFR 1500.52 for over 18 months but not over 36months
3. 16 CFR 1500.53 for over 36 months but not over 96 months.

A.5 16 CFR 1500.44 Flammability of Solids

<u>Test</u>	<u>Observation</u>	<u>Requirement</u>	<u>Conclusion</u>
Flammability of Solids	The burn rate is less than 0.1 in/sec.	≤0.1 in/sec	PASS

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurral to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: http://www.xnotesting.com



Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 4 of 17

A.6 16 CFR 1610 - Flammability Test of Clothing Textiles

Test Method: 16 CFR 1610

Sample	Burning Time (second)						
	As received						
Plain surface fabric (yellow bag)	Warp(↑)	1	2	3	4	5	Ave
		IBE	IBE	IBE	IBE	IBE	IBE

Requirement:

Classification	Acceptable Criteria
Plain Surface Textile Fabrics	DNI / IBE; Ave. time ≥ 3.5 sec; 1 of 5 ignites and burn time ≥ 3.5 sec; Only 1 of 10 burn time < 3.5 sec;
Raised Surface Textile Fabric	DNI / IBE; Ave. time ≥ 4 sec; Ave. time < 4 sec, But no base ignite/char/melt; 1 of 5 ignites and burn time < 4 sec, But no base ignite/fuse; 1 of 5 ignites and burn time > 4 sec, regardless of base ignite/fuse; Only 1 of 10 ignites and burn time < 4 sec, with base ignite/fuse;

Remarks: DNI = Did Not Ignite IBE = Ignite But Self-Extinguished Ave. = Average

According to customer requirements, only samples in the receiving state were subjected to combustion tests.

A.7 16 CFR 1303, Total Lead in Paints and Surface Coatings

Test Method: CPSC-CH-E-1003-09.1, analyzed by Inductively Coupled Plasma-Optical Emission Spectrometry(ICP-OES).

Test Item(s)	Limit	Unit	MDL	Result
				No.2
Total Lead (Pb)	90	mg/kg	10	N.D.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: http://www.xnotesting.com



Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 5 of 17

A.8 16 CFR 1307 Determination of Phthalates

Test Method: CPSC-CH-C1001-09.4, analyzed by Gas Chromatography with Mass Spectrometry(GC-MS).

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>		
					No.1	No.2	No.3
Dibutyl phthalate (DBP)	84-74-2	1000	mg/kg	50	N.D.	N.D.	N.D.
Benzyl butyl phthalate (BBP)	85-68-7	1000	mg/kg	50	N.D.	N.D.	N.D.
Di-(2-ethylhexyl) phthalate (DEHP)	117-81-7	1000	mg/kg	50	N.D.	N.D.	N.D.
Diisononyl phthalate (DINP)	28553-12-0 68515-48-0	1000	mg/kg	100	N.D.	N.D.	N.D.
Di-n-hexyl phthalate (DHEXP / DnHP)	84-75-3	1000	mg/kg	50	N.D.	N.D.	N.D.
Dicyclohexyl phthalate (DCHP)	84-61-7	1000	mg/kg	50	N.D.	N.D.	N.D.
Diisobutyl phthalate (DIBP)	84-69-5	1000	mg/kg	50	N.D.	N.D.	N.D.
Di-n-pentyl phthalate (DPENP)	131-18-0	1000	mg/kg	50	N.D.	N.D.	N.D.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 6 of 17

B.1 ASTM F963-23 Standard Consumer Safety Specification for Toy Safety: Physical & Mechanical Tests

<u>Section</u>	<u>Test Item(s)</u>	<u>Conclusion</u>
4.1	Material Quality	PASS
4.3	Toxicology	Refer to Chemical section
4.3.6	Cosmetics, Liquids, Pastes, Putties, Gels, Powders, and Items of Avian Feather Origin	N.A.
4.3.7	Stuffing Materials	N.A.
4.4	Electrical / Thermal Energy	N.A.
4.5	Sound Producing Toys	N.A.
4.6	Small Objects	PASS
4.6.1	Toys that are intended for children under 36 months of age	N.A.
4.6.2	Mouth-actuated Toys	N.A.
4.6.3	Toys and games that are intended for use by children who are at least three years old (36 months) but less than six years of age (72 months)	PASS
4.7	Accessible Edges	PASS
4.8	Projections	PASS
4.9	Accessible Points	PASS
4.10	Wires or Rods	N.A.
4.11	Nails and Fasteners	N.A.
4.12	Plastic Film	N.A.
4.13	Folding Mechanisms and Hinges	N.A.
4.14	Cords and Elastics in Toys	N.A.
4.15	Stability and Overload Requirements	N.A.
4.16	Confined Spaces	N.A.
4.17	Wheels, Tires and Axles	N.A.
4.18	Holes, Clearances and Accessibility of Mechanisms	N.A.
4.19	Simulated Protective Devices	N.A.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 7 of 17

<u>Section</u>	<u>Test Item(s)</u>	<u>Conclusion</u>
4.20	Pacifiers	N.A.
4.21	Projectile Toys	N.A.
4.22	Teethers and Teething Toys	N.A.
4.23	Rattles	N.A.
4.24	Squeeze Toys (<18 mo.)	N.A.
4.25	Battery Operated Toys	N.A.
4.26	Toys intended to be Attached to a Crib or Playpen	N.A.
4.27	Stuffed and Beanbag-Type Toys	N.A.
4.28	Stroller and Carriage Toys	N.A.
4.29	Art Materials	N.A.
4.30	Toy Gun Marking	N.A.
4.31	Balloons	N.A.
4.32	Certain Toys with Nearly Spherical Ends	N.A.
4.33	Marbles	N.A.
4.34	Balls	N.A.
4.35	Pompoms	N.A.
4.36	Hemispheric-Shaped Objects	N.A.
4.37	Yo-Yo Elastic Tether Toys	N.A.
4.38	Magnets	N.A.
4.39	Jaw Entrapment in Handles and Steering Wheels	N.A.
4.40	Expanding Material	N.A.
4.41	Toy Chests	N.A.
5.1	Federal Labeling	PASS
5.2	Age Grade Labeling	PASS
5.3	Safety Labeling Requirements	PASS
5.4	Aquatic Toys	N.A.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 8 of 17

<u>Section</u>	<u>Test Item(s)</u>	<u>Conclusion</u>
5.5	Crib and Playpen Toys	N.A.
5.6	Mobiles	N.A.
5.7	Stroller and Carriage Toys	N.A.
5.8	Toys Intended to be Assembled By an Adult	N.A.
5.9	Simulated Protective Devices	N.A.
5.10	Toys with Functional Sharp Edges or Points	N.A.
5.11	Small Objects, Small Balls, Marbles and Balloons	PASS
5.12	Art Materials	N.A.
5.13	Electric Toy	N.A.
5.14	Battery-Operated Toys	N.A.
5.15	Promotional Materials	PASS
5.16	Magnets	N.A.
6.1	Instructional Literature	PASS
6.2	Crib and Playpen Toys	N.A.
6.3	Mobiles	N.A.
6.4	Toys Intended to be Assembled By an Adult	N.A.
6.5	Battery Operated Toys	N.A.
6.6	Battery powered Ride-on toys	N.A.
6.7	Toy in contact with food	N.A.
6.8	Toy Chests	N.A.
6.9	Instructions for Custom Tool to Access Battery	N.A.
7.1	Producers Markings	PASS
7.2	Battery-Powered Ride-On Toys	N.A.
7.3	Toy Chests	N.A.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 9 of 17

B.2 ASTM F963-23 Section 4.2, Flammability

Test Method: U.S. ASTM F963-23 Section 4.2 and Annex A5.

<u>Test</u>	<u>Observation</u>	<u>Requirement</u>	<u>Conclusion</u>
Flammability of Solids	The burn rate is less than 0.1 in/sec.	≤0.1 in/sec	PASS

Test Method: U.S. ASTM F963-23 Section 4.2 and Annex A6.

<u>Sample</u>	<u>Burning Time (second)</u>						
	As received						
Plain surface fabric (yellow bag)	Warp(↑)	1	2	3	4	5	Ave
		IBE	IBE	IBE	IBE	IBE	IBE

Requirement:

<u>Classification</u>	<u>Acceptable Criteria</u>
Plain Surface Textile Fabrics	DNI / IBE; Ave. time ≥3.5 sec; 1 of 5 ignites and burn time ≥3.5 sec; Only 1 of 10 burn time <3.5 sec;
Raised Surface Textile Fabric	DNI / IBE; Ave. time ≥4 sec; Ave. time <4 sec, But no base ignite/char/melt; 1 of 5 ignites and burn time <4 sec, But no base ignite/fuse; 1 of 5 ignites and burn time >4 sec, regardless of base ignite/fuse; Only 1 of 10 ignites and burn time <4 sec, with base ignite/fuse;

Remarks:

1. DNI = Did Not Ignite
2. IBE = Ignite But Self-Extinguished
3. Ave. = Average

According to customer requirements, only samples in the receiving state were subjected to combustion tests.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: http://www.xnotesting.com



Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 10 of 17

B.3 ASTM F963-23 Section 4.3.5.2(2)(a) Total Lead in Substrate Materials

Test Method: CPSC-CH-E1002-08.3, analyzed by Inductively Coupled Plasma-Optical Emission Spectrometry(ICP-OES).

<u>Test Item(s)</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>	
				No.1	No.3
Total Lead (Pb)	100	mg/kg	10	N.D.	N.D.

B.4 Soluble Heavy Metals Content in Substrate Materials Section 4.3.5.2(2)(b)

Test Method: ASTM F963-23 Clause 8.3.5, analyzed by Inductively Coupled Plasma-Optical Emission Spectrometry(ICP-OES) .

<u>Test Item(s)</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>	
				No.1	No.3
Soluble Antimony (Sb)	60	mg/kg	5	N.D.	N.D.
Soluble Arsenic (As)	25	mg/kg	5	N.D.	N.D.
Soluble Barium (Ba)	1000	mg/kg	5	N.D.	N.D.
Soluble Cadmium (Cd)	75	mg/kg	5	N.D.	N.D.
Soluble Chromium (Cr)	60	mg/kg	5	N.D.	N.D.
Soluble Lead (Pb)	90	mg/kg	5	N.D.	N.D.
Soluble Mercury (Hg)	60	mg/kg	5	N.D.	N.D.
Soluble Selenium (Se)	500	mg/kg	5	N.D.	N.D.

B.5 ASTM F963-23 Section 4.3.5.1(1) Total Lead in Paints and Surface Coatings

Test Method: CPSC-CH-E-1003-09.1, analyzed by Inductively Coupled Plasma-Optical Emission Spectrometry(ICP-OES).

<u>Test Item(s)</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>
				No.2
Total Lead (Pb)	90	mg/kg	10	N.D.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurral to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, Guangdong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: http://www.xnotesting.com



Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 11 of 17

B.6 Soluble Heavy Metals Content in Paints and Surface Coatings Section 4.3.5.1(2)

Test Method: ASTM F963-23 Clause 8.3.2, analyzed by Inductively Coupled Plasma-Optical Emission Spectrometry(ICP-OES) .

<u>Test Item(s)</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>
				No.2
Soluble Antimony (Sb)	60	mg/kg	5	N.D.
Soluble Arsenic (As)	25	mg/kg	5	N.D.
Soluble Barium (Ba)	1000	mg/kg	5	N.D.
Soluble Cadmium (Cd)	75	mg/kg	5	N.D.
Soluble Chromium (Cr)	60	mg/kg	5	N.D.
Soluble Lead (Pb)	90	mg/kg	5	N.D.
Soluble Mercury (Hg)	60	mg/kg	5	N.D.
Soluble Selenium (Se)	500	mg/kg	5	N.D.

B.7 ASTM F963-23 Section 4.3.8 Phthalates Content

Test Method: CPSC-CH-C1001-09.4, analyzed by Gas Chromatography with Mass Spectrometry(GC-MS).

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>		
					No.1	No.2	No.3
Dibutyl phthalate (DBP)	84-74-2	1000	mg/kg	50	N.D.	N.D.	N.D.
Benzyl butyl phthalate (BBP)	85-68-7	1000	mg/kg	50	N.D.	N.D.	N.D.
Di-(2-ethylhexyl) phthalate (DEHP)	117-81-7	1000	mg/kg	50	N.D.	N.D.	N.D.
Diisononyl phthalate (DINP)	28553-12-0 68515-48-0	1000	mg/kg	100	N.D.	N.D.	N.D.
Di-n-hexyl phthalate (DHEXP / DnHP)	84-75-3	1000	mg/kg	50	N.D.	N.D.	N.D.
Dicyclohexyl phthalate (DCHP)	84-61-7	1000	mg/kg	50	N.D.	N.D.	N.D.
Diisobutyl phthalate (DIBP)	84-69-5	1000	mg/kg	50	N.D.	N.D.	N.D.
Di-n-pentyl phthalate (DPENP)	131-18-0	1000	mg/kg	50	N.D.	N.D.	N.D.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, Guangdong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: http://www.xnotesting.com



Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 12 of 17

C.1 CPSIA Section 101.(a), Total Lead in Substrate Materials

Test Method: CPSC-CH-E1002-08.3, analyzed by Inductively Coupled Plasma-Optical Emission Spectrometry(ICP-OES).

<u>Test Item(s)</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>	
				No.1	No.3
Total Lead (Pb)	100	mg/kg	10	N.D.	N.D.

C.2 CPSIA Section 101.(f), Total Lead in Paints and Surface Coatings

Test Method: CPSC-CH-E-1003-09.1, analyzed by Inductively Coupled Plasma-Optical Emission Spectrometry(ICP-OES).

<u>Test Item(s)</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>
				No.2
Total Lead (Pb)	90	mg/kg	10	N.D.

C.3 CPSIA Sec.106 Soluble Heavy Metals Content in Paints and Surface Coatings

Test Method: ASTM F963-23 Clause 8.3.2, analyzed by Inductively Coupled Plasma-Optical Emission Spectrometry(ICP-OES) .

<u>Test Item(s)</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>
				No.2
Soluble Antimony (Sb)	60	mg/kg	5	N.D.
Soluble Arsenic (As)	25	mg/kg	5	N.D.
Soluble Barium (Ba)	1000	mg/kg	5	N.D.
Soluble Cadmium (Cd)	75	mg/kg	5	N.D.
Soluble Chromium (Cr)	60	mg/kg	5	N.D.
Soluble Lead (Pb)	90	mg/kg	5	N.D.
Soluble Mercury (Hg)	60	mg/kg	5	N.D.
Soluble Selenium (Se)	500	mg/kg	5	N.D.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurral to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: http://www.xnotesting.com



Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 13 of 17

C.4 CPSIA Section 108, Determination of Phthalates

Test Method: CPSC-CH-C1001-09.4, analyzed by Gas Chromatography with Mass Spectrometry(GC-MS).

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>		
					No.1	No.2	No.3
Dibutyl phthalate (DBP)	84-74-2	1000	mg/kg	50	N.D.	N.D.	N.D.
Benzyl butyl phthalate (BBP)	85-68-7	1000	mg/kg	50	N.D.	N.D.	N.D.
Di-(2-ethylhexyl) phthalate (DEHP)	117-81-7	1000	mg/kg	50	N.D.	N.D.	N.D.
Diisononyl phthalate (DINP)	28553-12-0 68515-48-0	1000	mg/kg	100	N.D.	N.D.	N.D.
Di-n-hexyl phthalate (DHEXP / DnHP)	84-75-3	1000	mg/kg	50	N.D.	N.D.	N.D.
Dicyclohexyl phthalate (DCHP)	84-61-7	1000	mg/kg	50	N.D.	N.D.	N.D.
Diisobutyl phthalate (DIBP)	84-69-5	1000	mg/kg	50	N.D.	N.D.	N.D.
Di-n-pentyl phthalate (DPENP)	131-18-0	1000	mg/kg	50	N.D.	N.D.	N.D.

C.5 CPSIA Sec.103/CPSA Section 14(a) (5) (15 U.S. Code § 2063(a)(5)) Tracking Labels for Children's Products

<u>Requested</u>	<u>Observation</u>
On Product	
Manufacturer or Private Labeler's name	Absent
Location of Production (City and Country)	Absent
Date of Production	Absent
batch, run number and/or other identifying characteristics	Absent
On Packaging	
Manufacturer or Private Labeler's name	Present
Location of Production (City and Country)	Present
Date of Production	Present
batch, run number and/or other identifying characteristics	Present

Remark: The tracking label assessment was based on the submitted sample and the information provided by the applicant. There was no verification on the validity of such information.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, Guangdong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: http://www.xnotesting.com



Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 14 of 17

D.1 CSPA, RCW 70.240.020 Determination of Total Cadmium

Test Method: CPSC-CH-E1002-08.3 & CPSC-CH-E-1003-09.1, analyzed by Inductively Coupled Plasma-Optical Emission Spectrometry(ICP-OES).

Test Item(s)	Limit	Unit	MDL	Result		
				No.1	No.2	No.3
Cadmium (Cd)	40	mg/kg	10	N.D.	N.D.	N.D.

D.2 CSPA, RCW 70.240.020 Determination of Phthalates

Test Method: CPSC-CH-C1001-09.4, analyzed by Gas Chromatography with Mass Spectrometry(GC-MS).

Test Item(s)	CAS No.	Limit	Unit	MDL	Result		
					No.1	No.2	No.3
Dibutyl phthalate (DBP)	84-74-2	1000	mg/kg	50	N.D.	N.D.	N.D.
Benzyl butyl phthalate (BBP)	85-68-7	1000	mg/kg	50	N.D.	N.D.	N.D.
Di-(2-ethylhexyl) phthalate (DEHP)	117-81-7	1000	mg/kg	50	N.D.	N.D.	N.D.
Diisononyl phthalate (DINP)	28553-12-0 68515-48-0	1000	mg/kg	100	N.D.	N.D.	N.D.
Di-iso-decyl phthalate (DIDP)	26761-40-0 68515-49-1	1000	mg/kg	100	N.D.	N.D.	N.D.
Di-n-octyl phthalate (DnOP)	117-84-0	1000	mg/kg	50	N.D.	N.D.	N.D.
Sum of DBP+ BBP+ DEHP+ DINP+DIDP+DnOP	-	1000	mg/kg	-	N.D.	N.D.	N.D.

- Remarks:
- 1mg/kg = 0.0001% = 1ppm
 - MDL = Method Detection Limit
 - N.D. = Not Detected (Less than MDL)
 - N.A. = Not Applicable
 - The test model No. is KABI-0195, and the difference between the Model No and the Sub-Model No is generally as follows: the model No. name is different, and the rest is exactly the same.

Note: As specified by applicant, to test content in the selected materials of the submitted samples. Pic.1 to Pic.3 are the sample tested. The test results are only responsible for the submitted sample. The test report is only for customer research, teaching, internal quality control, product development and other purposes, for reference only.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurral to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, Guangdong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: http://www.xnotesting.com

Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 15 of 17

Sample Description:

Specimen No.	Description
1	Light yellow fabric
2	Coating
3	Original color wood

Sample Photo:



Pic.1



Pic.2



Pic.3



Pic.4

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>

Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 16 of 17



Pic.5



Pic.6



Pic.7



Pic.8



Pic.9



Pic.10

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurral to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>

Test Report

Report No.:XNO250425221BX2-1

Date:Apr 29, 2025

Page 17 of 17



Pic.11



Pic.12



Pic.13



Pic.14



Pic.15

Product: Play house toy
 Model No:KABI-0195,
 Sub-Model No: KABI-0194,KABI-0197,KABI-0189,KABI-0196,
 JQ1053,YY019,YY018,KABI-0145,KAB-0156,KAB1-0157,KAB1-0158,
 KABI-0159,KABI-0160
 Batch No: 20250401
 Importer: MEGADA BUSINESS SERVICE LLC
 Importer address: 131217THSTUNIT2188DENVER,CO80202
 Manufacturer: Zhejiang Yicheng Toys Co., Ltd.
 Manufacturer's address: 2# XingWang Road,Yunhe County,
 Zhejiang Province, China
 Manufacturer Date: 01/04/2025
 Ages: Over 3 years old

⚠ WARNING:
 CHOKING HAZARD—Small parts.
 Not for children under 3 yrs.

*** End of Report ***

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurral to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: http://www.xnotesting.com